

RoHS Test Report

Report No. : AGC11595201201-001S1

SAMPLE NAME : NANO KNEE GUARD
MODEL NAME : MGI 023
APPLICANT : MEGA GLORYOUNG INTERNATIONAL CORP
STANDARD(S) : Please refer to follow page(s).
DATE OF ISSUE : Jan.19, 2021

Attestation of Global Compliance (Shenzhen) Std & Tech Co., Ltd.



Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the "Dedicated Testing/Inspection Stamp" is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report. Further enquiry of validity or verification of the test report should be addressed to AGC by ago@agc-cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088 E-mail: ago@agc-cert.com Web: <http://cn.agc-cert.com/>

